3 343

Serger and Sew Overlock Sewing Machine

Operators Manual
and
Spare Parts List



10

L1

12

13

14

15

16

L

H X

Contents

FLBSERE - o v v v oo e s s e e e e e 1
FRAME & MISCELLANEOUS COVER COMPONENTS

TERHERE + v et 9
CRANKSHAFT COMPONENTS

HL%_ELM_AI_ ....................................................... 5
NEEDLE DRIVING SHAFT COMPONENTS

FEBHIEBME (1)« v v o v emm s m o m e m ettt 7
PRESSER FOOT COMPONENTS (1)

JEBIER(E (2 ) ¢ v v v mr e B R g9
PRESSER FOOT COMPONENTS (2)

]iﬂ-ﬁ"ﬁf# [ T T T N NI 11
FEED MECHANISM COMPONENTS (1)

FERLERE (2 ) v v oo e 13
FEED MECHANISM COMPONENTS (2)

ﬁgg&-&l’sﬁ_ (GN880-5 FH) ............................................. 15
CHAIN LOOPER COMPONENTS (FOR GN880-5)

%%%ﬂﬁ: ....................................................... 17
UPPER & LOWER LOOPER COMPONENTS

SEEBERME -+ v v e 19
THREAD TENSION COMPONENTS

SIZEERME - o vt 21
LUBRICATION MECHANISM COMPONENTS

ETIER o e e 993
KNIFE COMPONENTS

HIZEGAREME (B L) « o v vv v v m e 925
SEMI-SUNKEN TYPE TABLE COMPONENTS

HIZEGHRERMAE (DITFL) v v rr s rmr e m s m s 27
FULLY-SUNKEN TYPE TABLE COMPONENTS

-1 0 S I I R 99
THREAD STAND COMPONENTS

*ﬂﬁ?@fﬂ%ﬂ‘f# .................................................... 31
NEEDLE COOLER COMPONENTS

1 T T I I I 39
ACCESSORIE PART COMPONENTS



1. L&A
1. FRAME & MISCELLANEOUS COVER COMPONENTS




Fs H= =
REENO_ NOTE _ PART NO._ FHEEH DESCRIPTION _ Qty
0 8000008 = MISCELLANEOVS COVER COMPONENTS 1
1 8000107 2% SIDE COVER 1
2 8000206 e SIDE COVER GASKET 1
3 8000305 1= UPPER COVER 1
4 8000404 e UPPER COVER GASKET 1
5 8000503 PE i OIL SIGHT WINDOW 1
6 8000602 ERFLEE FEED MECHANISM COVER 1
7 8000701 ERFREs GASKET 1
8 8000800 THEE LOOPER COVER BRACKET 1
9 8000909 TEHE LOOPER COVER 1
10 8001006 %ﬁgmﬂmuéﬁ LOOPER COVER STOPPER 1
11 8001105 THESH GUIDE PLATE 1
12 8001204 THEER PRESSER PLATE 1
13 8001303 THERE PRESSER SPRING 1
14 8001402 TEH RN NINGE PIN 1
15 8001501 EHER LOOPER COVER SPRING 1
16 8001600 %Jﬁssﬂﬂuféﬂi CLOTH WASTE COVER STOPPER 1
17 8001717 g CLOTH PLATE SID COVER 1
18 02 8083004 HHEE (3/4 ) CLOTH WASTE COVER 1
19 8002764 LR CLOTH PLATE COMPL. 1
20 8002806 L- oy ECCENTRIC BUSHING 1
21 8002905 BEFHMNE CLOTH PLATE SPRING 1
22 01 8083202 HES (5 4 CLOTH WASTE COVER 1
23 8003259 SEEEEY CLOTH PLATE COVER COMPL. 1
24 8009009 ERHETILE COVER 1
25 8009108 gﬂﬁwnig GASKET 1
26 8002004 alEE RUBBER CUSHION 2
27 8003309 HEE 2 (%) CLOTH WASTE COVER,LEFT 1
28 8003507 FEERRE EYE GUARD COVER BASE 1
29 8003705 HFEE EYE GUARD COVER 1
30 8003804 HEE EYE GUA
31 8003903 FERLEER EYE GUARD COVER BASE BUSHING 1
32 8004000 m-J-iRJ-mP BOLT 4
33 8004109 e OIL RESERVOIR 1
34 8004208 ;mﬁﬁ;& OIL RESERVOIR GASKET 1
35 8004307 TR BELT COVER 1
36 8008407 HHE (B) BELT COVER B 1
37 8004406 SR THROAT PLATE RETAINER 1
38 8004505 TINIRE THREAD GUIDE,LARGE 2
39 03 8005403 =RTEE THREADING DIAGRAM 1
40 04 8005502 E&Eﬁ@ THREADING DIAGRAM j
41 01 8005601 REFHEA THREADING DIAGRAM 1
42 01 8005700 HEZTHEB THREADING DIAGRAM 1
43 8008506 RERRM3 SAFETY LABEL.,3(SMALL). 1
44 8008605 R IE RS GROUND MARK 1
45 8008704 FIER M ATTENTION SEAL 1
46 SM-4041055-SP IELTE SCREW 6
47 8107107 S BUSHING D PLUG 1
48 8119508 =31 13] SCREW 8
49 SM-4040855-SP FREeReT SCREW 5
50 SM-1040801-SP FEL=E24T MAX0.T71=8 SCREW M4X0.7 1=8 1
51 8106802 ,&“umm*ga CLOTH PLATE RUBBER CUSHION B 1
52 * SM-4041055-SP SHERY SCREW 3
53 SM-8040412-TP Eﬁ;mﬁsmmf M4 1L=4 SET SCREW M4 L=4 1
54 SM-4040655-SP TEHEZIREE] M4 L=6 SCREW M4 L=6 1
55 8118005 T4 R ERAEET SCREW 1
56 SM-40406355-SP THEE TR M4 1L=6 SCREW M4 L=6 1
57 SM-4040655-SP HIEE8T M4 L=6 SCREW M4 L=6 2
58 §5-2090520-SL HEE BRI NP ET 9/64-40 L=5 SCREW 9/64-40 1.=5 1
59 NS-6090310-SN HEE RPRAIS IR 9/64-40 NUT 9/64-40 1
60 SM-4040655- iEoEE = SCREW M4 1.=6 2
61 8100003 ﬁbiiﬁism‘g CLOTH PLATE HINGE SHAFT COLLAR 1
62 SM-8030312-TP igh msmg U ESRET M3 L=3 SCREW M3 L=3 1
63 WZ-0420350-KP HEDVIEEEE DISC SPRING 2
64 SM-8040612-TP &gaﬁ:ug;ﬁ EERET M4 L=6 SCREW M4 L=6 1
65 SM-6040800-SP BF N R ERT SCREW 2
66 WP-0430800-SD HAFFBEEE M4 WASHER M4 2
67 SM-4040655-SP BEHEEEELE M4 L=6 SCREW M4 L=6 3
68 WP-0430800-SD SEEEBE MY WASHER M4 3
69 SM-4040655-SP HIBE () REEET M4 L=6 SCREW M4 L=6 2
70 8115308 =k b2 431 SCREW i
71 WZ-0850302-KO FEETRIRERFILE 8.5X12.5X0.3 WAVED WASHER 8.5X12.5X0.3 1
72 SM-6030500-SN FEFEEI M3 L=5 SCREW M3 L=5 2
73 * 8111505 PEEZAUNEE WASHER 1
74 8109103 hit 2T R E 6 NUT 4
75 8111208 JMRIABE WASHER 4
76 8114103 JhERR SCREW 1
717 % RO-1082401-00 Hihigiz O EHE RUBBER RING 1
78 SM-4051655-SP HEEEIEERET M5 L=16 SCREW M5 L=16 2
79 8126008 Ewbhir R K EET SCREW 2
80 8124102 Hif <7 22 S [E2RET SCREW 2
81 WP-0320501-SD SHRT R WASHER 2
82 SM-8040412-TP SRR IITISEE] M4 L=4 SET SCREW M4 L=4 2
83 SM-4040855-S5P EiEPHITIEEE] SCREW 6
84 8107008 FLETRMILAE RUBBER PLUG 1
85 02 8107206 e TEHIMILA RUBBER PLUG 1
86 8107107 FIOS R EARET AL EE BUSHING D PLUG 1
87 02 8107008 et 4 5 RUBBER PLUG 1
88 SM-4061255-SP B 25T M6 L=12 SCREW M6 L=12 1
89 * RO-2182401-00 EMEONEHE RUBRER RING 1
90 WP-0430800-SD EEE M MY WASHER M4 3
91 % 8115209 Rz epET SCREW 3
NOTE 01....GN880-5 01....FOR 880-5

02....GN880-3 . 88047
03....GN880-3 &
04....GN880-4 B

.

02....FOR 880-3, 880-4
03....FOR 880-3
04....FOR 880-4



2. FERlfF
2. CRANKSHAFT COMPONENTS




Fs #s HE
REFNO_ NOTE _PARTNO.  _ F#H&HF _ _ _ - DESCRIPTION Qty
1 * 8010015 Fih CRANKSHAFT 1
2 8010106 Fi®% (B) HAND WHEEL B 1
3 8010205 wWH (A ) HAND WHEEL A 1
4 8010353 T ih A R R 1 CRANKSHAFT THRUST COLLAR ASM. 1
5 8010304 = S iR CRANKSHAFT THRUST COLLAR (1)
6 8010403 FHAEMBKE (A) = BEARING SUPPORT PLATE (1)
7 8104104 FiiAimE O BRER (18200) CRANKSHAFT BEARING )
8 8010502 BRI E BEARING RECEIVIG PLATE (1)
9 8112909 MR E WASHER 2)
10 SM-6040800-SP 3 AMAE (A) =824T SCREW (3)
11 % RO-493501-00  EiHAIKE O HELHE RUBBER RING (n
12 8010601 T g S OIL SHIELD 1
13 8010700 BRI BEARING RETAINER 1
14 8010809 FHEBRE (B) CRANKSHAFT BUSHING B 1
15 8010908 FaAME (B) {25 SCREW 1
16 * 8011112 TWMAWME (C) CRANKSHAFT BUSHING C 1
17 8011203 Tl AR CRANKSHAFT BUSHING D 1
18 8011302 T A IR EE IR BUSHING D GASKET 1
19 8104005 T E O TkiE& (180100) BUSHING D BEARING 1
20 01 8107107 FHiAMAE (D) BKEE BUSHING D PLUG 1
21 SM-8060612-TP  F4giHFLEMIZETA M6 L=6 SCREW M6 L=6 3
22 SM-8040310-SS  F4hih7LMmIBET B M4 L=3 SCREW M4 1=3 4
23 8119706 Fi# (B ) 1847 SCREW 3
24 8110606 Fi (B) £E WASHER 3
25 SM-8061212-TP %4 (A) FE{Is8$] M6 L=12 SCREW M6 1=12 2
26 SM-6061602-TP 4 (A) E[EEE] M6 L=16 SCREW M6 L=16 1
27 8111000 HIE (A) BE WASHER 1
28 SM-6051600-SP  FimAHHKE (A) 85T M5 L=16 SCREW M5 L=16 4
29 SM-6041000-SP  FHAME (C) EZEIEET M4 L=10 SCREW M4 1=10 4
30 01 8100300 RO EERTLILE SLIDE BLOCK COLLAR 1
31 01  SM-8040412-TP  §eiR UEEAFLISERTIESTM4L=4  SET SCREW M4 L=4 2
k¥l 8011500 AR LEAF WIND 1
33 8121207 A IR ERET SCREW 3
NOTE 01....GN880-3, 880-4 [ 01....GN880-3, 880-4



3. BLEIFELT

3. NEEDLE DRIVING SHAFT COMPONENTS




F= s HE
REENO_ NOTE _ PART NO. _ = DESCRIPTION Qty
1 8012508 FHTIER NEEDLE DRIVING ROD 1
2 8012607 FHTIEST NEEDLE DRIVING FORKED CRANK 1
3 8012805 IRz NEEDLE DRIVING SHAFT 1
4 8012904 IR ETRE BUSHING, FRONT 1
5 8013001 TR F L E BUSHING, REAR 1
6 8013209 TR NEEDLE DRIVING ARM 1
7 8013308 T/ MEFT NEEDLE DRIVING LINK 1
8 02 8065407 FSt®E (5% -DE A) NEEDLE CLAMP, CHAIN LOOPER 1
9 8013506 EHATEEMTS NEEDLE BAR HOLDER 1
10 8013605 ST HiE NEEDLE BAR BUSHING, UPPER 1
11 04 8065100 Mk (4 2) NEEDLE CLAMP, 2 -NEEDLE 1
12 8013803 T NEEDLE BAR 1
13 8013902 HHTHE NEEDLE BAR BUSHING, LOWER 1
14 01 8016103 ML/ N EREA NEEDLE THREAD PRESSER GUIDE A 1
15 02 8014009 e EREZB NEEDLE THREAD PRESSER GUIDE 1
16 8014207 &N EWR NEEDLE THREAD PRESSER PLATE A 1
17 8014405 g N ERE NEEDLE THREAD PRESSER SPRING 1
18 8014504 2R/ ERE THREAD GUIDE COLLAR 1
19 8015709 HATEEERA FELT A 2
20 03 8014603 HLEH 23 E 4T (3 £) TAKE-UP LEVER 1
21 04 8014702 ML 4R 4T (4 £8) TAKE - UP LEVER, 2-NEEDLE 1
22 02 8014801 M ZEHETF (5 8) TAKE - UP LEVER, CHAIN LOOP 1
23 03 8014900 M &R (3 £) NEEDLE THREAD GUIDE 1
24 04 8015006 LT 4R (4 ) NEEDLE THREAD GUIDE, 2-NEEDLE 1
25 02 8015105 MEE&IR (5 &) THREAD GUIDE, CHAIN LOOP 1
26 02 8015303 HEZkERFSEm (5 £) TAKE - UP LEVER GUIDE 1
27 01 8015402 S EREFTFSE (3/45%) TAKE - UP LEVER GUIDE, 2 - NEEDLE 1
28 02 8015501 M EHEHF SR (54 -DE 4) TAKE - UP LEVER GUIDE, CHAIN LOOP 1
29 8015600 A EHE COVER I
30 BP-3000001-00  §H4FEHE VINYL TUBE 0.31
31 CQ-2000000-00 FHFEIAEMITLE OIL WICK 0.32
32 % 8107503 I ERESE PLUG 1
33 03 MDC-270B11-00 #l% (DCX27-11#%) NEEDLE DCX27 #11 1
34 05 MDC-270B11-00 #l% (DCX27-11%) NEEDLE DCX27 #11 2
35 SM-6041202-TP  $H#FEEFT4E$T M4X0.7 L=12 SCREW M4X0.7 L=12 2
36 SM-6040600-SP  $H4FETH S E24T M4 L=6 SCREW M4 L=6 1
37 SM-6061202-TP  $H4FE4F#E$T M6 L=12 SCREW Mé6 L=12 1
38 CQ-2000000-00 $HTFIEAF R OIL WICK 0.05
39 SM-6061002-TP  $H4TERiAEEET M6 L=10 SCREW M6 L=10 1
40 SM-8050502-TP _ $4THIREEZE] M5 1=5 SCREW M5 L=5 1
41 SM-8030312-TP  $HF/VEHHEETEIT M3 1L=3 SCREW M3 L=3 1
42 SM-6041000-SP  $HTEHATIEET M4 L=10 SCREW M4 L=10 1
43 SM-8030312-TP  $H4F/MEAFEHEREERET M3 L=3 SCREW M3 L=3 1
44 CQ-2000000-00  §H#F/)EFFSEHRIT OIL WICK 0.04
45 8120605 §HAT_EhEIRET SCREW 1
46 8100409 FHTIE B4 2 THRUST COLLAR 2
47 SM-8040412-TP  $HATIREhEMEE E 2425 M4 L=4 SET SCREW M4 1=4 4
48 8117205 s 2 NEHRAEET SCREW 1
49 03 SM-8030312-TP  #1%F4847 M3 L=3 SCREW M3 L=3 1
50 05 SM-8030312-TP  #15$F884T M3 L=3 SCREW M3 L=3 2
51 SM-6040800-SP  #EH4Hk&4TI2ET SCREW 2
32 SM-6040600-SP  #15HT £54R 35T M4 L=6 SCREW M4 L=6 2
53 SM-4040655-SP  #EEHEITF SEIREET M4 L=6 SCREW M4 L=6 1
54 8118104 T ER BT SCREW 2
35 03 8065001 SHHE NEEDLE CLAMP 1
56 80162A0 AT EFT CRANK PIN A 1
57 80120A1 FHT/MEFT LINK PIN C 2
NOTE 01...GN880-3 ., 880-4 01...FOR GNB880-3, 880-4
02....GN880-5 02....FOR GNB880-5
03....GN880-3 A& 03...FOR GN880-3
04....GN880-4 & 04....FOR GN880-4
05...GN880-4 F§. 880-5 A& 05...FOR GN880-4, 880-5

06.... B HFIEEL T

06....FOR SELECTIVE PART



B (1)
4. PRESSER FOOT COMPONENTS (1)

4.




Fs

H=

fy =2

=

REENO_ NOTE _ PART NO. _ _FEMg¥_ . _ _  _ _ DESCRIPTION Qty
1 8017507 JE B3R PRESSER FOOT SHAFT 1
2 8017606 ERGHE BUSHING 1
3 8017705 EBMEF LIFTING ARM 1
4 8017804 ERMNRFE SPRING 1
5 8017903 iy ek THRUST ARM 1
6 8018000 EHIRIEE PRESSER FOOT SHAFT ARM 1
7 8018109 [ERAH PRESSER FOOT ARM HINGE SHAFT 1
3 8018208 ERE PRESSER FOOT ARM 1
9 8018414 [EREAF PRESSER BAR 1

10 8018513 EMES PRESSER BAR BLOCK 1
11 8018604 EBEFFEHR LIFTING PIN BLOCK 1
12 8018703 ERIE PRESSER SPRING 1
13 8018802 [ERDAEERET PRESSER REGULATOR SCREW 1
14 8018950 JERDIE 4R 15 PRESSER LIFTING LEVER ASM. 1
15 8019107 ERNEFHE SPRING 1
16 8019206 TERDIR FBR{I4RET STOPPER 1
17 8019305 HRIERI IR B 2 LEVER HOOK 1
18 8019404 AERERTF PRESSER FOOT LIFTING LEVER 1
19 8019503 18 & B3R F PR LA STOPPER PLATE 1
20 8019602 EHEP)] THREAD TRIMMER 1
21 01 8019701 =M IR STOPPER 1
22 02 8019800 ERAE PRESSER FOOT ARM SPRING 1
23 8020006 [EBIPRAIAR STOPPER 1
24 8020105 18 [E B F 488 5T NINGE SCREW 1
25 8020204 AEERFHE LIFTING LEVER SPRING 1
26 8020303 AERRFAEEY LIFTING LEVER SPRING HOOK 1
27 $S-6110710-TP [ER S B4R E5£T 11/64-40 L=6.5 SCREW 11/64-40 L=6.5 1
28 §§-9151210-TP [ERDAHEE#EEE4T 15/64-28 L=11.8 SCREW 15/64 - 28 L=11.8 1
29 SM-8030312-TP [EBVE iR EESEET M3 L=3 SCREW M3 L=3 1
30 8101506 ERETFSEERE PRESSER BAR LIFTING PIN 1
31 8113600 TEBR F3AAaRsT HINGE SCREW 1
32 SM-6051400-SP FAIEMIR F IR ER32ET - SCREW 2
33 NM-6050001-SP A ERME FIRAIRARE NUT M5 2
34 8121207 FRIEMIR F IR (IR 4EET SCREW 2
35 8118005 2L TI8E 4T SCREW 1
36 01 8118005 =Mk EBIPRAIARAZET SCREW 1
37 02 8118005 ERIREEET SCREW 1
38 8118005 [ERIPR IR EEET SCREW 1
39 SM-8051002-TP fRIERIAERET MS L=10 SCREW M5 L=10 1
40 SM-6060800-SP HBEREFHEEES M6 L=8 SCREW M6 L=8 1
41 8067700 iFigHL FINGER GUARD 1
NOTE 01...GN880-3 . 880-4 01...FOR GN880-3, 880-4
02....GN880-5 BB 02...FOR GNB880-5



5. BB (2)

5. PRESSER FOOT COMPONENTS (2)




FE “#= M=
REENO_ NOTE _PARTNO. g% = DESCRIPTION Qty
1 01 8066038 ERIEE (3 ) PRESSER FOOT ASM. 1
2 8067007 A ERIER PRESSER FOOT (1)
3 8067160 =M EENER CURL GUARD (1)
4 8067205 ERBmESHE (3A5) STITCH TONGUE (1)
5 8067304 =M ERIA PRESSER FOOT HINGE (1)
6 8067403 ZM&ERRES SPRING (1)
7 8067502 L IEIR REAR PRESSER FOOT (1)
8 % $8-6090670-TP TERITREZET SCREW 9/64 - 40 L=6 (1)
9 8116306 ER RO B iB4T SCREW (1)
10 8116207 SIEIRARET SCREW (1)
11 $S-6060410-TP =M BN ERI3EET SCREW 3/32-56 L=3.5 (1)
12 02 8066553 EREHE (4 &) PRESSER FOOT ASM. 1
13 8067809 ERIEWR (4A) PRESSER FOOT (1)
14 8067106 =M EEEENER CURL GUARD (1)
15 8067908 ERSELESH (4B6) STITCH TONGUE (1)
16 8067304 =M ERR PRESSER FOOT HINGE (1)
17 8067403 ZMEERRIES SPRING (1)
18 8067502 YR REAR PRESSER FOOT (1)
19 % SS-6090670-TP [ERNRIRET SCREW 9/64 - 40 L=6 (1)
20 8116306 [ER RN S 2ET SCREW (1)
21 8116207 B MNIRReT SCREW (1)
22 S8-6060410-TP = e iEBE R ET SCREW 3/32-56 L=3.5 (1)
23 03 8070050 EREHE (5 2) PRESSER FOOT ASM. 1
24 8071009 EMIEHR (5B) PRESSER FOOT (1)
25 8071108 FEERT (5B) PRESSER FOOT HINGE (1)
26 8071207 BIEH (5B) REAR PRESSER FOOT (1)
27 8071306 SA JEBD Fo k3T 4RET NINGE PIN (1)
28 8071405 A&EENERD CLOTH PRESSER (1)
29 8071504 SA ERR{IAEET NINGE SCREW (1)
30 8071603 SA/NERNAE SPRING (1)
31 % $S-6090670-TP [ERIAIRET SCREW 9/64 - 40 L=6 (1)
32 $S-6060340-SP R BN ERDARET SCREW 3/32-56 L=2.5 (1)
33 NS-6080210-SP SA [EBNGAIIRETEEE NUT 1/8 - 44 (1)
NOTE GN880-3 01...FOR GN880-3
GN880-4 02...FOR GN880-4
GN880-5 03....FOR GN880-5

-10 -



o NRSCE N B A .
O. bl VL)

6. FEED MECHANISM COMPONENTS (1)

“11 -



e e #i
REFENO_ NOTE ~ PART NO. __ _ _ DESCRIPTION Qty
1 8021004 FEED ECCENTRIC BODY 1
2 8021103 FEED CAM 1
3 8021301 FEED ADJUSTING CAM 1
4 8021509 RATCHET PAWL 1
5 8021608 RATCHET GEAR 1
6 SM-§040412-TP i EETEET 4M L~4 SET SCREW M4 L=4 1
7 SM-8040612-TP B LEEEEEST 4M L=6 SCREW M4 L=6 1
8 8101407 ERLATIPRILEY GB879-86 3X10 FEED REGULATING PIN 2
9 8117304 ERUE O ITIRRE TUE 5 B WIRET SCREW 1
10 SM-8040412-TP BT S EIEET A 4M 1=4 SET SCREW M4 1=4 1
I 8118203 R ETE T 02T B RATCIIET GEAR SET SCREW B 1
12 B1606-704-000 B DRI T 3 RATCHET PAWL SPRING 1
13 8021806 AT FEED CRANK ROD i
14 01 8021905 EFTRT R A FEED BEARING A 1
i5 01 8022002 ‘—ﬂ,&ﬁﬁmz‘;’w FEED BEARING B 1
16 01 8022101 iﬁ,ﬁ“ﬁm% FEED BEARING C 1
17 8022200 $ FORKED CRANK 1
18 SM-1040801-SP ZEESARARET MANO0.T L=8 SCREW M4X0.7 L=8§ 2
19 8022408 5 FEED SHAFT 1
20 8022507 NI TE = FEED SHAFT BUSIIING, FRONT 1
21 8022606 ERHEINE FEED SHAFT BUSHING, REAR 1
22 8027803 ERGATIRE A PUSH BUTTON SHAFT 1
23 8022804 EFRNATIIRAE PUSH BUTTON SPRING 1
24 8022903 ERHE TR E WASHER 1
25 8027902 EHEATIRE B PUSH BUTTON SHAFT B i
26 8023117 Eds iﬂ%&%ﬂ%ﬁ@%? PUSH BUTTON SHAFT SCREW 1
27 8023216 HRFEE SLIDE BLOCK I
28 8023703 TJJEH%‘? DIFFERENTIAL FEED SLIDE BLOCK 1
29 8023851 FE ph A MAIN FEED ROCKER ASM. 1
30 8023802 FiER iR MAIN FEED ROCKER 1)
31 8027001 EENERH PIN (M
32 8027100 FE A AR A E WASHER (1)
33 NS-6620320-SP F iR AR ﬁ@’?ﬁ 3/16-32 NUT 3/16 - 32 (N
34 8023950 3 DIFFERENTIAL FEED ROCKER ASM. 1
35 8023901 DIFFERENTIAL FEED ROCKER (1)
36 8024008 g PIN (1)
37 8024107 shigs il iE PIN COVER (1
38 SM-6030600-SP EFNERMAFEEEST M3X0.5L=6  SCREW M3X0.5 L=6 )
39 8120407 ZE % E ghiRaRET SCREW (1)
40 8024552 =R AT IRFRE DIFFERENTIAL FEED SITAFT ASM. 1
41 8024701 EHDRTFEE BUSHING 1
42 8024800 ESbERT L DIFFERENTIAL FEED ARM 1
43 8024909 EEE DIFFERENTIAL FEED LINK 1
44 8023005 ZIATIRFRE SPRING 1
45 8025153 ZRATIIRFHMER HEY SPRING HOOK ASM. 1
16 8023203 ZATAER DIFFERENTIAL FEED GRADUATION 1
47 8025302 ZATIR TR STOPPER 2
18 8025401 ZEATIRF A2 HINGE SCREW 1
19 8025500 ZHAT IR T HIEEE LOCK NUT 1
50 8025609 EF AR ET SCREW BASE ASM. 1
51 8025807 ZHRCAEE SCREW 1
52 8025906 ﬁzﬂ#ﬁzm%@% ROTATION STOPPER 1
53 8026615 PR IFRERIR (A OIL SHIELD A 1
54 8026714 HER TR (B OIL SHIELD B ]
55 8115100 PHEATH R BT SCREW I
56 SM-6061402-TP FTIZET MG L=14 SCREW M6 L=14 1
57 CQ-2000000-00 VEFF S OIL WICK 0.0
58 8100201 =R BB () THRUST COLLAR 1
59 8027308 1% £ 4&1 ZE E) THRUST COLLAR, THIN 1
60 SM-8040412-TP R lﬂ%’-‘miﬂ M4 L=4 SET SCREW M4 L=4 3
61 8107305 ERmILAR RUBBER PLUG 1
62 8106901 BN EATHIERE RUBBER PLUG D=10.3 L=4 1
63 8116504 PERLEATIR B 1247 SCREW 1
64 RO-0952001-00 ERLATHRE 0 ALE RUBBER RING 1
65 8120407 F kR AR AR ARET SCREW |
66 8103205 ZEATIRFM O 2R E RUBBER RING 1
67 8120407 ZaniER i ARIRET SCREW 1
68 8113808 EEATAIAEET HINGE SCREW 1
69 RE-0500000-KO EFEN RS OEE E-RING 1
70 SN-8040412-TP EADIRFIMZEIZEIEE] M4I=4 SET SCREW M4 L=4 2
71 SA1-6040800-SP ZRIRTZIEREEET SCREW 2
72 SAM-6040600-SP EZATIIRFIRAIREEET M4 =6 SCREW M4 L=6 2
73 WP-0430701-SD ZIATTIRFIRMIREE 4.5X10X0.8 WASHER 4.5X10X0.8 2
74 NM-6040003-SD EFATIRF IR MY NUT M4 1
75 RE-0300000-KO EZFGABR I OERE 3 E - RING 3 1
76 SM-6040600-SP EHORIESTELEET M4 L=6 SCREW M4 L=6 2
77 SM-6040600-SP ETHEOEEA LS EARET M4 L=6 SCREW M4 1=6 1
78 01 8027407 EELEATHE A FORKED CRANK PIN A 1
79 01 8027506 EREFTEE B FORKED CRANK PIN B 1
80 0] 8027605 EFLERTEE C FORKED CRANK PIN C 1
81 i 8027704 EEpEE T OIL SHIELD I
82 SM-6040600-SP FERHTMIRIZET M4 1L=6 SCREW M4 L=6 2
83 $8-3060310-SP PR AR (A) 58%T 3/32-56 L=2.8 SCREW 3/32-56 L=2.8 2

NOTE

01.... 5 fFikE 4

01...SELECTIVE PART



TOBEHRAE (2
7. FEED MECHANISM COMPONENTS (2)

- 13-



5 H= e
REENO NOTE  PART NO. _ ZHEH  DESCRIPTION Qty
1 * 8023356 ER AR FEED BAR ASM. 1
2 8023505 EER L DIFFERENTIAL FEED BAR (1)
3 8023307 ESELn=] MAIN FEED BAR (1)
4 8027209 XN REATIHE MAIN FEED LINK COLLAR 1
5 * 8024214 %;@ﬁﬁﬁmm FEED BAR SHAFT 1
6 8024305 “i;%;‘%i}e SLIDE BLOCK 1
7 8024404 zgz, IR WASHER 1
8 8026003 —3@#4% B A 4R BT 2 R DUST GUARD RUBBER CASE 1
9 8026102 SR T AR A T B DUST GUARD RUBBER 1
10 8026201 YERFReRE L HEEL B R PRESSER PLATE 1
1 8026300 PR o ;é,mggx =¥ OIL SHIELD RUBBER 1
12 8026417 R TR IS AT KRR PRESSER PLATE 1
13 8026508 ERF AR S ER FEED BAR SUPPORT 2
14 8026904 ERIF AR AR RS B R AT R DUST GUARD RUBBER CASE GASKET 1
15 8026805 zﬁgﬂﬂﬂ& MAIN FEED DOG INSTALLING BASE 1
16 $S-6090810-TP ;X4 F1EH4EET 9/64-40 L=7.5 SCREW 9/64 - 40 L=7.5 1
17 SS-6090810-TP  FiE#I T 4847 9/64-40 L=7.5 SCREW 9/64 - 40 L=7.5 1
18 8116009 SEENEA PR ET SCREW ]
19 SS-6090810-TP  Z &0kl F424T 9/64-40 L=7.5 SCREW 9/64 - 40 L=7.5 1
20 $S-6121220-TP 351£1|:J,§f DEFFAZET 3/16281L=11.5 SCREW 3/16 - 28 L=11.5 1
21 * 8100102 18 AR L S R E THRUST COLLAR 1
22 SM -8040412-TP xzﬁﬁlugmgl%@zﬂ M41= SET SCREW M4 L=4 1
23 8124102 F R ARGB LR AR ET SCREW 1
24 SM-6051400-SP  ZFZ2 3R L 4 X E AR 5T SCREW 1
25 * SM-6041000-SP ¥ SFZRRG 4R A% T RERET M41~10 SCREW M4 L=10 4
26 8117520 ER T IRBR AR R B E R IRET SCREW 2
27 * SM-4040755-SP ;%354 5F5e EE—%W&E?%T SCREW 4
28 WP-0430800-SD %5 SF 25 AT EEHR B M4 WASHER M4 2
29 01 8076008 E‘ﬁéﬂ% (3A) MAIN FEED DOG 1
30 02 8076107 EERF (4A) MAIN FEED DOG 1
31 03 8076206 FEHF (54 MAIN FEED DOG 1
3R 01 8078004 ERERF (3A) DIFFERENTIAL FEED DOG 1
33 02 8078103 EZ@ERIT (4A) DIFFERENTIAL FEED DOG 1
34 03 8078202 EFERF (5A) DIFFERENTIAL FEED DOG 1
35 01 8080000 SHENERTF (3A) AUXILIARY FEED DOG 1
36 02 8080109 HETERT (4A) AUXILIARY FEED DOG 1
37 03 8080208 éﬁ BiE#F (5A) AUXILIARY FEED DOG 1
38 8023604 TR F A E T MAIN FEED LINK 1

NOTE 01....GN880-3 F 01...FOR GN880-3

02....GN880-4 F 02...FOR GN880-4

03....GN880-5 03....FOR GN880-5

~14 -



8. HLZ T
8. CHAIN LOOPER COMPONENTS (FOR GN880-5)




) tES e
REENO_ NOTE _ PART NO._ FHEM. . . DPESCRIPTION Qty
1 8028009 SEE TR LR CHAIN LOOPER ECCENTRIC CAM 1
2 8028108 LTS ERT CHAIN LOOPER ROD 1
3 8028207 ST B R L 5 AT ECCENTRIC CAM COVER 1
4 01 8028306 L TSR S E RS IR A CHAIN LOOPER ROD BEARING A 1
5 01 8028405 EETEH HET RS R B CHAIN LOOPER ROD BEARING B 1
6 01 8028504 ST EF IR C CHAIN LOOPER ROD BEARING C 1
7 8028603 $EL TEH I iR CHAIN LOOPER SHAFT SLIDE ARM 1
3 8028702 B TE AT HINGE SCREW 1
9 8028801 kb T eh it AT IR TR WASHER 1
10 8031607 SRR T R TR IR E NUT 1
11 8028900 SELE TSI I g HR s CHAIN LOOPER SHAFT 1
12 8029007 SELE TSR d AR B R CHAIN LOOPER SHAFT THRUST 2
13 8029106 BETHIHEHEX SLIDE BLOCK BRACKET 1
14 8029205 PR TE L B CHAIN LOOPER SLIDE BLOCK 1
15 8029304 S TS CHAIN LOOPER SHAFT 1
16 8029403 S T AT I E BUSHING, FRONT 1
17 8029502 B THMERE BUSHING, REAR 1
18 8029601 LT IR CHAIN LOOPER SHAFT DRIVING ARM 1
19 8029700 ST EHET DRIVING LINK 1
20 8082600 S TH CHAIN LOOPER 1
21 8029908 LR TEHEAT CHAIN LOOPER DRIVING ARM 1
22 8030005 HEL TS IR RS IR LOWER LOOPER STOPPER 1
23 8030104 Sk TSt e Bk T B B LOOPER THREAD CAM SHAFT 1
24 8030250 SELE TS L ke S sR LOOPER THREAD CAM ASM. 1
25 SM-8030312-TP SELE IO o B g P B R SR ST SCREW M3 L=3 )
26 8030559 AT RIRT S E THREAD GUIDE ASM. 1
27 8030658 TR R T R R THREAD GUIDE BASE ASM. (h
28 8030807 4o TG £ B R LOOPER THREAD CAM CLAW (1)
29 8030906 SR TS o B TR THREAD GUIDE )
30 SM-6040800-SP HE T 8 RIEET SCREW 1)
31 8117502 LT BN TIRIRET SCREW )
32 8031003 L TH A RIRTI RIRILL THREAD GUIDE BASE STOPPER BASFE 1
33 8031102 ST ST R R TIIREAD GUIDE BASE STOPPER I
34 8031201 HEE T A S ER LOOPER THREAD CONDUIT GUIDE 1
35 8031300 ST DR LOOPER THREAD CONDUIT 1
36 8031409 BT REE Rk INSTALLING BASE 1
37 80031508 SEER TH LT R LOOPER THREAD GUIDE 1
38 SM-8040612-TP FLETH RO ETIRET M4 L=6 SCREW M4 L=6 2
39 8116108 SRR Tt B0 S RAEET SCREW 2
40 * 8103106 e T 5 O BUE RUBBER RING 1
41 SM-8040412-TP S THIFH R EREEEEET Ml L=y SET SCREW M4 L=4 2
42 SM-6051400-SP $ELE IO B AR SE E EaReT SCREW 1
43 SM-6051402-TP SETE R L A2$T MSNO.8 =14 SCREW M5X0.8 L=14 2
44 8105507 THATHE M OIL. SEAL RING 1
45 SM-6061402-TP LTS AREEET Mo 1=14 SCREW M6 1.=14 i
46 8115100 e TH AT R ETIRYT SCREW 1
47 SM-6040600-SP ST EET B EES] M4 L=6 SCREW M4 L=6 1
48 CQ-2000000-00 54 T4HEAT T OIL WICK 0.1
49 8125208 SELE TEHEATIZET SCREW 1
50 S$S-6090810-SP §ELE TE925T 9/64-40 L=7.5 SCREW 9/64 - 40 1.=7.5 i
51 SM-6850600-SP GEEE TS PR IS BT ST SCREW 1
52 8113907 HEEE TS % BT SR IBI4EET HINGE SCREW 1
53 WZ-0641510-KP  $E£T4 e SiRHR A 3B 64X1IX03 WAVED WASHER 6.4X11X0.3 1
54 SM-6040800-SP R T 21T 28 PROILRIBET SCREW 1
55 SM-6040600-SP WHETHEEFTEYIEEIRIT M4 1L=6 SCREW M4 L=6 1
56 WP-0430800-SD HHETHERATENERERE M4 WASHER M4 1
57 SM-6060800-SP S THZ S EIREET M6 L=8 SCREW M6 1.=8 1
58 SM-6040800-SP ST ST T L1 ET SCREW 1
59 SM-6040800-SP L TR R AR AR ST SCREW 1
60 01 8031706 SELETEIETIE A DRIVING LINK PIN A 2
61 01 8031805 P THIENHE B DRIVING LINK PIN B 2
62 01 8031904 SELETSEHEATRY C DRIVING LINK PIN C 2
63 * 8035301 $5 4 TEHEATIRE WASHER 1
NOTE R EH 1...SELECTIVE PART

- 16 -



. B
). UPPER & LOWER LOOPER COMPONENTS

217 -



F=s H= Bz
REENO NOTE  PART NO. R DESCRIPTION. B _Qty
1 8033157 ISR AR UPPER LOOPER BALL HOLDER ASM. 1
2 01 8035558 TEH AR (3/44) BALL HOLDER A ASM. 1
3 ()2 8035657 THHEKBmEE (34 BALL HOLDER B ASM. 1
4 8034205 Tt LOOPER SHAFT 1
5 01 8033306 TEE M (3/4 %) UPPER LOOPER SHAFT 1
6 02 8035103 TEHH (52 LOWER LOOPER SHAFT 1
7 8029403 T IETIME BUSHING, FRONT 1
8 8029502 TS E BUSHING, REAR 1
9 8033405 FTeHEAT LOOPER HOLDER 1
10 8033533 TS S E A M LOOPER GUIDE SUPPORT ASM. i
11 8033504 rEHEER UPPER LOOPER GUIDE SUPPORT (n
12 8073108 rtogeE UPPER LOOPER GUIDE (M
13 8033702 msresT UPPER LOOPER HOLDER (1)
14 8033801 s ess UPPER LOOPER GUIDE COVER 1
15 8084002 BAIPE (5A) TRAVELING NEEDLE GUARD 1
16 8034403 IS ST R AR ER Ol11. WICK STOP BALL 1
17 8034502 T EHSEREEMNRE PIN 1
18 8034601 TEGSEEEMR GAUGE 1
19 8034700 IS B ERRS AR OIL SHIELD 1
20 8034809 TS E R E UPPER LOOPER SHAFT RUBBER RING 1
21 8100201 T THRUST COLLAR 1
22 SM-8040412-TP TEEHEBIZEET M4 L=4 SET SCREW M4 L=4 2
23 $125208 TEEHEATIEET SCREW 1
24 SS-6090810-TP TGN T EEARIZET 9/64-40 1.=7.5 SCREW 9/64-40 1,=7.5 1
25 $116405 BENIPETIRET SCREW 2
26 $8-4090615-SP ETEIEE (D) 85T 9/64-40 L=6 SCREW 9/64-40 L=6 1
27 $8-6080410-SP TSP ELIEET 1/8-44 L=4 SCREW 1/8-44 L=4 1
28 8034908 TS ETE BUSHING, FRONT 1
29 8029502 TH R E BUSHING, REAR 1
30 02 8035707 TItEE SPACER 1
31 01 8035202 TS E SPACER 1
32 8035806 TSRS LOWER LOOPER ARM 1
33 8030005 T ISt BR{TIS LOWER LOOPER STOPPER 1
34 8040204 Toet i 2R LOOPER THREAD TAKE-UP COVER 1
35 8040303 T E (A THREAD GUIDE, RIGHT I
36 8040808 TS THREAD GUIDE i
37 8040402 T % (A THREAD TAKE-UP, RIGHT 1
38 8040709 TR LOWER LOOPER THREAD TAKE-UP 1
39 8036507 T Ig (R THREAD GUIDE, MIDDLE 1
40 8040907 TE g (A LOWER THREAD GUIDE, LEET 1
41 8040501 ETEEE® () THREAD GUIDE, UPPER 1
42 8036804 T4 (£) THREAD GUIDE, LEET 1
43 SM-6850600-SP RESSHIR T AR ST SCREW 1
44 SM-4040855-SP oot ik BB RIRET SCREW 2
45 $8-3090610-SP IS (F) 85T 9/64-40 L=6  SCREW 9/64-40 L.=6 1
46 8100201 IR THRUST COLLAR 2
47 SM-8040412-TP IS R B R EEEST M4 L=4 SET SCREW M4 L=4 4
48 §8-3090610-SP TEE T EEI2ET 9/64-40 L=6 SCREW 9/64-40 1.=6 1
49 SM-6040600-SP EEE Bk (A 85T M4 L=6 SCREW M4 L=6 1
50 SM-9061250-TP EHHIRATIZET M6 L=12 SCREW M6 1.=12 I
51 8115100 LT SATHHRET SCREW 1
52 $8-7060610-SP LTEHEEZEET 3/32-56 L=5.5 SCREW 3/32-56 L=5.5 2
53 SM-6061200-SP TS e EEsT SCREW 2
54 CQ-2000000-00 I AT OIL. WICK 0.04
55 CQ-2020000-00 IS AT 011, WICK 0.04
56 8103007 TEHSEEEMRE O BEHE RUBBER RING 1
57 8115209 IS S R AR S 4T SCREW 6
58 SM-6040600-SP TEEHE (F) BE] M4 L=6 SCREW M4 L=6 1
59 $S-9090410-TP L EETIEET SCREW 1
60 03 8081107 ETE (3/ 5% UPPER LOOPER 1
61 04 8081008 ETmE (4 %) UPPER LOOPER 1
62 8081800 T et LOWER LOOPER 1
63 05 8033900 LEETHEFEA UPPER LOOPER HOLDER PIN A i
64 05 8034007 LEHEFEB UPPER LOOPER HOLDER PIN B 1
65 05 8034106 LEHSTFHC UPPER LOOPER HOLDER PIN C 1
66 8105507 T I et OIL SEAL RING 1
67 8035301 T ISR AT E WASHER 1
NOTE 01....GN880-3 FH, GN880-4 A 01....FOR (AN880-3. G N880-4

02....GN880-5 F§
03....GN880-3 f, GN880-5 A
04....GN880-4 f
05.... B RACHF

218 -

02...FOR GN880-5

03...FOR GN880-3, GN880-5
04....FOR GN880-4

05....FOR SELECTIVE PART



10. 3 £ 1F
10. THREAD TENSION COMPONENTS

GN880-3

N
/
S
/

)

GN880-4

=
III% =

I <y
//I//I///,//
©

il

N2
O

GN880-5

.i§
/////%,,/- .
@ \

ﬁ@»
©

HDE CmaE




Fs "= HE
REENO_ NOTE _ PART NO._ FEHE# _ _ _  _ DESCRIPTION Qty
1 8038008 TR CENTER THREAD GUIDE 1
2 8038156 JEE s B (L) TENSION SPRING ASM., RED 1
3 8285003 EHBE 4a) THREAD TENSION KNOB, RED (1)
4 8285508 EEIEERE TENSION SPRING BUSHING (D)
5 8284709 HggdEEE (O TENSION SPRING, RED (1)
6 8285409 EiEE R TENSION DISK PRESSER (1)
7 8285607 [EtEE SR THREAD TENSION SPRING FELT (1)
8 8285706 E£4R THREAD TENSION DISK 2)
9 8239402 JE B4 TENSION POST (1)
10 8285805 F L IR 4TAR B e THREAD TENSION RUBBER (1)
11 8038255 EkEHENE (FE) TENSION SPRING ASM., YELLOW 1
12 8285102 FuEE (&) THREAD TENSION KNOB, YELLOW ()
13 8285508 EIEERE TENSION SPRING BUSHING (1)
14 8284808 L EFE&HSE (&) TENSION SPRING, YELLOW (1)
15 8285409 EERE TENSION DISK PRESSER (1
16 8285607 JERE R THREAD TENSION SPRING FELT (1)
17 8285706 [F 2545 THREAD TENSION DISK (2)
18 8239402 T HRET TENSION POST (1)
19 8285805 5 IR ETHR AR THREAD TENSION RUBBER (1)
20 8038354 FHEmAH (& TENSION SPRING ASM., BLUE 1
21 8285201 EF&BEE (B THREAD TENSION KNOB, BLUE (1)
22 8285508 EE&EERE TENSION SPRING BUSHING (1)
23 8284907 L FgsE (E) TENSION SPRING, BLUE (1)
24 8285409 ERERE TENSION DISK PRESSER (1)
25 8285607 EEEEEE THREAD TENSION SPRING FELT (1)
26 8285706 R THREAD TENSION DISK (2)
27 8239402 JE 85T TENSION POST (1)
28 8285805 EEAEETIBER e THREAD TENSION RUBBER (1)
29 8108006 JEZRARETIE L NUT 1
30 8039501 FLET TR THREAD GUIDE 1
31 8039600 L LT THREAD GUIDE 1
32 02 8119300 7R R ETFLIRET SCREW {
33 01 8039709 SRR IR AR THREAD GUIDE 1
34 01 8039808 HE 4% [ R 18T TENSION POST 1
35 01 8039303 [EE4R THREAD TENSION DISK 2
36 01 8039204 JELEEBR THREAD TENSION FELT 1
37 01 8039907 fELE RS E TENSION SPRING 1
38 01 8038701 EEER ROTATING STOPPER 1
39 01 8040004 BEek R IR E NUT 1
40 01 8110705 HELk T R BIRETHE THREAD TENSION COLLAR 1

NOTE 01....GN880-5 F 01..FOR GN880-5

02...GN880-3 A

02...FOR GN880-3



141

11. LUBRIATION MECHANISM COMPONENTS

n

hiA
™

IRNEEE:




FFs

s

iy B3

2 g=)
REENO_ NOTE _ PART NO. _ TR . _ _ _ DESCRIPTION_ _ Qty
1 8041507 JHERERFT WORM 1
2 8041663 SER SR OIL PUMP COMPL. 1
3 8041665 ShE R OILPUMP ASM. (1)
4 8041804 IR RINE T OILPUMP GEAR OUTER RING (1)
5 8041903 SHERHREET OIL PUMP GEAR INNER RING (1
6 8042000 HRE OIL PUMP COVER (1)
7 8042109 SR OIL PUMP SHAFT (1
8 8042307 SRR OIL PUMP NET ()
9 8042406 SHRIEHMER OIL PUMP NET PRESSER ()
10 8042505 SRR WORM GEAR (1
n 8101001 ST AT PIN (1)
12 SM-8040412-TP SERERIS R TELEET M4 1L=4 SET SCREW M4 L=4 (2)
13 SM-6040800-SP SR B R AR AR AT SCREW (3)
14 SM-6040800-SP SR ERIRET SCREW (N
15 8042604 SimEHE OILING EXIT PIPE 1
16 8042752 I imse A OILING EXIT SUPPORT COMPL. 1
17 8042802 S HmE OILING EXIT 1
18 8042901 S OILING EXIT JOINT A 1
19 8043008 BRI S OILING EXIT JOINT B ]
20 8043107 SFR{L OIL GAUGE 1
21 8043255 SHT IR AR A E R AR OIL FELT ASM. 1
22 8043206 FHATIREh AR i e OIL FELT (1)
23 8043305 ST IR B AR SR E B R OIL FELT PRESSER H
24 CQ-2000000-00 AT L EHE OIL WICK (0.11)
25 8043404 SHT T E s RETURNING OIL FILTER 1
26 8043602 LA B AT I OIL FELT 1
27 8043701 I AT I R R UPPER LOOPER OIL FELT 1
28 8043800 TEHESTHREE OIL SUPPLY BUSH 1
29 CQ-2520000-00 T4 SHTRS OIL WICK 0.03
30 %k 8044014 ShETER OIL RESERVOIR FILTER BASE 1
31 % 8044113 ST N OIL RESERVOIR FILTER 1
32 % 8044212 SR VE W AR FILTER PRESSER PLATE 1
33 8044303 SHE Rk MAGNET 1
34 SM-8040412-TP SHR AT B EIRE] MS L=5 SCREW M5 L=5 2
35 SM-6051402-TP SHSREH IR ET MSX0.8 L=14 SCREW M5X0.8 L=14 2
36 WP-0531000-SD SHERLBFIRETRE MS WASHER M5 2
37 8113501 MEELIEE (M10) SCREW 1
38 8103601 B L IR B E GASKET 1
39 CQ-3030000-00  $H4TEAT 5y HLE OIL WICK 0.12
40 8118104 SHATIEATHH IR LR 08 ST SCREW 3
41 S8-7060310-SP TS SIS EARIEET 3/32-56 =3 SCREW 3/32-56 L=3 1
42 CQ-2520000-00 T4 S4T5 (e OIL WICK 0.06
43 SM-6040800-SP T e R IRET SCREW 2
44 SM-6041000-SP BT IEMIERIEE] M4 L=10 SCREW M4 L=10 3
45 8110101 ST i I T AR LB WASHER 5
46 NM-6040003-SD SMEITEMERRE M4 NUT M4 5
47 SM-6040800-SP ST SR IRET SCREW 1
48 8110507 SR ERIRE WASHER 1

_00



12, B AT

12. KNIFE COMPONENTS

-23 -



Fs #Hs £
REFNO NOTE _PARTNO. E#&#K DESCRIPTION Qty

1 8045003 L EM UPPER KNIFE RCD 1
2 8045102 L TIEFTF UPPER KNIFE FORK ARM 1
3 02 8084705 L3R5t CHAIN LOOPER NEEDLE GUARD 1
4 8045201 £ KNIFE DRIVING ARM SHAFT t
5 8045300 LA E BUSHING, FRONT 1
6 8013001 L AWE BUSHING, REAR 1
7 8045508 7 KNIFE 1
8 01 8045607 =M EE UPPER KNIFE SUPPORT 1
9 02 8045706 Ak T1HE UPPER KNIFE SUPPORT 1
10 8045805 LN EEEE UPPER KNIFE GUIDE SHAFT 1
11 8045904 T TI52RE LOWER KNIFE BRACKET 1
12 01 8046001 & T I8 LOWER KNIFE SLIDE STUD 1
13 02 8046100 RERTTIEE LOWER KNIFE SLIDE STUD 1
14 8046209 THEE SPRING 1
15 8046308 THEEER STOPPER PLATE 1
16 8046407 T TIZRBRAIHR ROTAING STOPPER i
17 8046605 RIIEWR LOWER KNIFE HOLDER 1
18 8046902 R LEVER 1
19 8047009 BEDRHAE SPRING 1
20 8047108 4% ol T ET HINGE SCREW 1
21 8047207 SR THROAT PLATE BASE 1
22 8047306 SRR RUBBER PLUG A 2
23 8101605 TNEES GUIDE PIN 1
24 SM-6041000-SP S EIRAIIRE] M4 L=10 SCREW M4 L=10 1
25 NM-6040003-SD  4£&[R{I52E M4 NUT M4 1
26 SM-4050855-SP T 7] EE/ERIZET SCREW 1
27 SM-6040800-SP T TSR IR AR AR ET SCREW 2
28 SM-6050800-SP =[N JIZ248ET M5 L=8 SCREW M5 L=8 1
29 SM-9040800-SP T 714247 SCREW 1
30 8110804 EOPENBE WASHER 1
31 8120308 SHR IR HIRET SCREW 2
32 SM-8041012-TP 58 HIXHRAIZEE] M4 L=10 SCREW M4 L=10 1
33 SM-8030312-TP £ &%iIXHMMRMETEEST M3L=3 SCREW M3 L=3 1
34 8047405 SR E THROAT PLATE POSI TIONING KEY 1
35 8047504 =7 LOWER KNIFE 1
36 01 8046704 ZMepEtaR NEEDLE GUARD HOLDER 1
37 02 8046803 Bk gt NEEDLE GUARD HOLDER 1
38k $S-3090610-SP BELLRIIPETIEET 9/64-40 L=6 SCREW 9/64 - 40 L=6 1
39 02 8116009 Hk 2% ISP EHIRET SCREW 4
40 SM-6041202-TP___ b 717%E4718%5] M4X0.7 L=12 SCREW M4X0.7 L=12 2
41 SM-6040600-SP L 71iE+T$H B E12%] M4 L=6 SCREW M4 L=6 1
42 CQ-2000000-00 L JIEAFHE M OIL WICK 0.05
43 SM-6061602-TP L JJ#E4T485T M6 L=16 SCREW M6 L=16 1
44 8105606 A OIL SEAL 1
45 8100409 LTI EE THRUST COLLAR 2
46 SM-8040412-TP L 713EE X EI25] M4 L=4 SET SCREW M4 L=4 4
47 $$-9090813-TP L1248 9/64-40 L=8 SCREW 9/64 - 40 L=8 1
48 WP-0370316-SD  LJ71#E 3.7X8X0.3 WASHER 3.7X8X0.3 1
49 01 SM-6041000-SP Lt 7]¥E42%T M4 L=10 SCREW M4 1=10 1
50 02 SM-6041200-SP_ _F JJ3E42$T M4 L=12 SCREW M4 L=12 1
51 SM-6040800-SP  1P§TE2424] SCREW 2
52 SM-6061802-TP T JIZ2EEMZ4T M6 L=18 SCREW M6 L=18 2
53 03 R4200-LOE-EQO 4% (3E-OE4-40H) THROAT PLATE 1
54 04 R4305-LOE-EOO M #R (4 ) THROAT PLATE i
55 02 R4508-LOE-GOO %1k (SE-DE4-40H) THROAT PLATE 1
56 02 8085009 INEHR THROAT PLATE CLAW (1)
57 02 $S-1060210-TP INEHHRARET 3/32-56 L=2.2 SCREW 3/32-56 L=2.2 (1)
58 8116504 SR ERET SCREW 2
59 03 8084101 = 2GRS NEEDLE GUARD 1
60 04 8084200 S giakan NEEDLE GUARD 1
61 02 8084408 BEERRIIPET CHAIN LOOPER NEEDLE GUARD 1
62 02 8084507 P RIRE CHAIN LOOPER NEEDLE GUARD 1
63 05 8016202 LTEMHA CRANK PIN A 1
64 05 8016400 L TIEFHEB CRANK PIN B 1
65 05 8016509 ETEREC CRANK PIN C 1
NOTE 01....GN880-3, GN880-4 F§ 01...FOR GN880-3, FOR GN880-4
02....GN880-5 02...FOR GN880-5
03....GN880-3 03....FOR GN880-3
04....GN880-4 04...FOR GN880-4
05.... BRI B 05...FOR SELECTIVE PART

_24 -



SR

E
3%
AL

(

LA B AT

13. SEMI-SUNKEN TYPE TABLE COMPONENTS

13.

-25-



Fs = M=
REENO_ NOTE  PART NO. _ Ehal DESCRIPTION Qty
1 8048007 TR FRAME SUPPORT PLATE ASM. 1
2 8048106 HKFrESR RUBBER CUSHION 4
3 8048205 MUSKFEA A TNAZETA BOLT A 4
4 8047900 HISKIEEBER BOLT SPACER 4
5 8111307 HAEETRE WASHER 8
6 8049401 wIEEN CLOTH WASTE CHUTE INLET 1
7 8048502 mEE (L) CLOTH WASTE CHUTE, UPPER 1
8 8048601 HEE (T CLOTH WASTE CHUTE, LOWER 1
9 01 8048759 HAT A CONNECTING ROD JOINT ASM. 1
10 8048700 FIATER LR CONNECTING ROD JOINT 2)
11 8048809 WA ERE L CONNECTING ROD JOINT A (2)
12 8048908 EoX s CONNECTING ROD )
13 8049005 AT sk CONNECTING BASE (1)
14 8108808 RIATERIESLIZ NUT (2)
15 8112107 FATERIR L H R E SPRING WASHER (2)
16 8125307 HIAF S SLugie BOLT (1)
17 8109004 FrAT S Skaz i NUT (1)
18 8108008 WFTIEEE NUT (2)
19 01 8049104 aiR TABLE ASM. (SEMI - SUNKEN) 1
20 01 8049203 st DRAWER 1
21 01 8049302 R3] DRAWER SUPPORT 2
22 01 8050052 TEIH 2848 44 T - STAND COMPL. 1
23 8050151 AWRELE () UPPER STAND COMPL., LEFT (1
24 8050250 BREE (H) UPPER STAND COMPL., RIGHT (1)
25 8050557 MZEmzE (£) LOWER STAND COMPL., LEFT (1)
26 8050656 MZefse (F) LOWER STAND COMPL., RIGHT (1)
27 8051209 IR RS SIDE STRUT (1)
28 8051308 PEHRAERY LOWER STRUT (1)
29 8051456 2R R ADJUSTING SCREW COMPL. (4)
30 8051605 HZLEBEGRE BASE CAP 4)
31 8051704 BEME STAND BASE CAP (4)
32 8051852 AEEHREE PEDAL COMPL. (1)
33 8052009 BEARETIHR PEDAL ADJUSTING PLAYE (1
34 8052108 PEHR ST PEDAL SUPPORT (4)
35 8052207 PEHRAHE BUSHING (4)
36 8052306 KSR 4 PEDAL SHAFT (1)
37 8052405 NS PRESSER LIFTING PEDAL (1)
38 8052504 INEEH SRR CHAIN HOOK )
39 8052603 INEEIRGETR R AR A SCREW (1)
40 8052702 INEEAR A PEDAL SHAFT 1y
41 8052801 PR TR NUT (2)
42 8052900 HEBL R TIE A E COLLAR (4)
43 8125307 HZ24Z42 BOLT (16)
44 8111109 HZEthE WASHER (16)
45 8112206 HZRMEE B E SPRING WASHER (16)
46 8109301 MELA TR 5 NUT 4)
47 8124706 BV T RARET SCREW (2)
48 8110903 B AR E WASHER (2)
49 8112107 BRI T4 B SPRING WASHER 2)
50 8125307 PEHE S RZ0AT S BOLT (4)
51 8111109 PR SRR B WASHER (8)
52 8109004 PR EERE NUT (4)
53 8112107 NI R R E SPRING WASHER (1)
54 8108808 INEEHEIRIRAR B NUT (1)
55 8126107 mEE (L) 3] SCREW 4
56 . 8126602 S 95T SCREW 3
57 01 8126206 AR ALEET WOOD SCREW 4
58 01 8126503 3 S IRET SCREW 4
59 8113709 LB B AR $T SCREW 4
60 8109004 LT BE s NUT 4
61 8112206 ST R ERE SPRING WASHER 4
NOTE 0l.... REEHLSKE T 01...EXCLUDED WHEN DELIVERING

-6 -

HEAD ONLY.



L4 BUARS S Bt (i

14. FULLY-SUNKEN TYPE TABLE COMPONENTS




Fs e H=
REENO_ NOTE _ PART NO. _ TR _ DESCRIPTION Qty
1 8048007 HikiER PRAME SUPPORT PLATE ASM. 1
2 8048106 kBB RUBBER CUSHION 4
3 8053205 HIKER A HZB BOLT B 4
4 8053304 HILERIEIZRA AUXILIART PLATE A 1
5 8053403 LI EEIERB AUXILIART PLATE B 1
6 8053502 ERUEIRAIIR SUPPORT PLATE 1
7 8048502 mEE (L) CLOTH WASTE CHUTE, UPPER 1
8 8048601 HEE (T) CLOTH WASTE CHUTE, LOWER 1
9 01 8048759 HAFE M CONNECTING ROD JOINT ASM. 1
10 8048700 AT kgL A CONNECTING ROD JOINT (2)
11 8048809 RAFERIE S CONNECTING ROD JOINT A 2)
12 8048908 EiZ CONNECTING ROD (2)
13 8049005 fuiFIEk CONNECTING BASE (1)
14 8108808 RATERIE SKIZ B NUT (2)
15 8112107 IR ELE SPRING WASHER (2)
16 8125307 AT k124 BOLT (1)
17 8109004 AT kg NUT (1)
18 8108808 HATIE G NUT (2)
19 01 8053650 AR (AR HE TABLE ASM., FULLY - SUNKEN TYPE 1
20 01 8049203 sk DRAWER 1
21 01 8049302 B-24H DRAWER SUPPORT 2
22 01 8050052 TRIN B4R 4 T - STAND COMPL. 1
23 8050151 amEE (& UPPER STAND COMPL., LEFT (1)
24 8050250 BWRXE (A) UPPER STAND COMPL., RIGHT (1
25 8050557 Mz (£) LOWER STAND COMPL., LEFT (H
26 8050656 MZEmZE (F) LOWER STAND COMPL., RIGHT (1)
27 8051209 S =y e SIDE STRUT (1)
28 8051308 PEHRAERY LOWER STRUT (1)
29 8051456 ISR ADJUSTING SCREW COMPL. (4)
30 8051605 HRETERRE BASE CAP (4)
31 8051704 RITHIE STAND BASE CAP (4)
32 8051852 KEERR A1 PEDAL COMPL. (1)
33 8052009 R AT PEDAL ADJUSTING PLATE (1)
34 8052108 R PEDAL SUPPORT (4)
35 8052207 HRE BUSHING (4)
36 8052306 KEEARH PEDAL SHAFT (1)
37 8052405 INEEAR PRESSER LIFTING PEDAL (H
38 8052504 INEERR TR CHAIN HOOK (1)
39 8052603 INEERREIEAR AR SCREW (1)
40 8052702 INEEHR 4 PEDAL SHAFT (1)
41 8052801 BREE ARE NUT (2)
42 8052900 B EHBERE COLLAR (4)
43 8125307 ZRgie BOLT (16)
44 8111109 HZEhE WASHER (16)
45 8112206 R SPRING WASHER (16)
46 8109301 HZRH g NUT 4)
47 8124706 FERIATIARARET SCREW (2)
48 8110903 AR E WASHER (2)
49 8112107 BT R SPRING WASHER 2)
50 8125307 PR Sy FEARARR BOLT 4
51 8111109 BRI SRR L WASHER (8)
52 8109004 PR T LR NUT 4
53 8112107 INEBIREIE R F HEE SPRING WASHER (1)
54 8108808 NEEAREIRIRAE B NUT (1
55 8125406 KRR BOLT 3
56 8109004 HSKE R EIERIZ & NUT 3
57 8111307 MR EEIREE WASHER 6
58 8112206 AR B R SPRING WASHER 6
59 SM-4050855-SP  # B EHRIEET SCREW 2
60 SM-6041200-SP  f5/E+E (L) 2% M4 =12 SCREW M41=12 4
61 8108303 wEE (L) #8 NUT 4
62 01 8126206 BRAIZET WOOD SCREW 4
63 01 8126503 13 525 SCREW 4
64 8113709 HLk B B A AEET SCREW 4
65 8109004 HskFeRig s NUT 12
66 8112206 A ERERRE SPRING WASHER 12
67 8111307 HkftgE WASHER 12
NOTE O1.... REEHLLET 01....EXCLUDER WHEN DELIVERING

_08 -

HEAD ONLY.



15, LA

15. THREAD STAND COMPONENTS

-20 _



Fs = ¥e
REENO NOTE _ PART NO. BHZH _ _ _ DESCRIPTION Qty
1 8060150 RIRLEH THREAD STANDING DEVICE ASM. 1
2 8330507 ZERIT AR SPOOL REST ARM 1)
3 8061703 =R SPOOL REST ARM, LONG (1)
4 8331208 T4k E THREAD GUIDE (5)
5 8330705 EEE THREAD GUIDE ARM JOINT 2
6 8331406 ARGk SPOOL REST ROD RUBBER CAP (1)
7 8330408 I (k) SPOOL REST ROD, UPPER (1)
8 8331307 SLARRESL SPOOL REST ROD JOINT (1)
9 8060705 TR AT SPOOL REST ROD, LOWER (1)
10 8060804 iy AT s sk LOWER SPOOL REST ROD BASE (1)
11 8060903 T AT THREAD GUIDE ARM (1)
12 8061000 it AT sk THREAD GUIDE ARM BASE (1)
13 8330309 EFH (T SPOOL REST ROD, LOWER (1)
14 8331109 AT LT SPOOL RETAINER (5)
15 8331000 Lt SPOOL PIN (5)
16 8330903 g SPOOL REST CUSHION (3)
17 8330804 3 SPOOL REST (3)
18 8330507 THR D SPOOL REST ARM H
19 8061703 =R SPOOL REST ARM, LONG (1)
20 8330705 FEE THREAD GUIDE ARM JOINT 2)
21 * SM-6061610-SC T EEARIRET SCREW M6 L=16 (2)
22 SM-4051405-SE AT SCREW M5 L=14 2)
23 NM-6050001-SE IAFIE LS E NUT M5 (2)
24 8118302 hig g AT I LR SCREW 2)
25 8108303 I AT S ARETAR NUT )
26 8118401 T IR IEAT R SLIRET A SCREW A 1
27 8118500 T S IEAT L IR4T B SCREW B (1)
28 8108303 Rt e BT e Sk NUT (2)
29 WP-1702600-SO I () B WASHER 17X30X2.6 2)
30 WS-1643202-KR HREE SPRING WASHER (1)
31 NM-6160511-SE IH (T) BAFRREE NUT M16X1.5 (1)
32 NM-6050001-SE (52 Pk 25 NUT M5 (5)
33 WS-0510002-KN TR SPRING WASHER (5)
34 SM-6061610-SC HhfanemeT SCREW M6 L=16 (2)

_30 -



16. HLAT ¥ HIFB 1

16. NEEDLE COOLER COMPONENTS

Fs = HE
REENO_ NOTE _ PART NO. _ Fhai - _ _ DESCRIPTION_ _ Qty
1 8058550 ot iEE R NEEDLE COOLER TANK ASM. 1
2 8058501 o ElmE K NEEDLE COOLER TANK (1)
3 8058600 HRAEHBES TANK COVER 1)
4 8106505 SHUGA AN & PLUG 1
5 01 8058709 b e g Al NEEDLE COOLER UNIT (OVER) 1
6 02 8058804 AL RS EE NEEDLE COOLER UNIT (INTER) 1
7 g; 8059103 =T RAHEL NEEDLE COOLER FELT 1
8 8058907 FEHREENEHS NEEDLE COOLER FELT 1
9 8059004 SHOOSINELEY NEEDLE COOLER FELT PRESSER 1
10 SM-6040800-SP  §H4 440 HmE 25T SCREW |
11 SM-6040600-SP  §F204#1EE4EE] M4 L=6 SCREW M4 L=6 2
12 8102603 SFRALHNEBHEMEE NEEDLE COOLER PIPE 0.05
13 8102405 SOS A E R iHLE NEEDLE COOLER OIL WICK 0.15
NOTE 01....GN880-3, 880-4 [ 01...FOR GN880-3, 880-4

02...GN880-5 A

_3] -

02...FOR GN880-5



17. e
17. ACCESSORIE PART COMPONENTS

1

/_4‘\ 4

S

>
5
-
=
N
o
}_I\)
|
m
EE N

Fs H= #E
REENO_ NOTE _ PARTNO. Ef##% DESCRIPTION _Qty
1 8055002 {5 ACCESSORY PACK 1
2 8055101 E=35%) THREADER 1
3 8055200 T TWEEZERS 1
4 8055309 HKE VINYL HEAD COVER 1
5 8055408 (VRER OILER 1
6 8056802 RAEHRTF (1.6) HEXAGONAL WRENCH, 1.5 1
7 8055606 NEBEFE (2.0) HEXAGONAL WRENCH, 2.0 1
8 8055705 NAEIRF (2.5) HEXAGONAL WRENCH, 2.5 1
9 8055804 AAWRF (3.0) HEXAGONAL WRENCH, 3.0 1
10 $055903 NAEF (4.0) HEXAGONAL WRENCH, 4.0 1
11 8056000 ~AETF (5.0) HEXAGONAL WRENCH, 5.0 1
12 8056109 —FEEITER (X)) SCREWDRIVER,SMALL 1
13 8056208 —FHEEETHER (1) SCREWDRIVER,MIDDLE 1
14 8056307 —FHEEETIRE (8|) SCREWDRIVER,LARGE 1
15 8056505 MIEIRF  (7XT) SPECTALE WRENCH, 7X7 1
16 8056406 HMIERF (5.5) SPECTALE WRENCH, 5.5 1
17 8056703 HMTEHRFE (9.0) SPECTALE WRENCH, 9.0 1
18 8057701 ~ARF (5X6) WRENCH, 5x6 1
19 8057107 SHHE (900CC) OIL 1
20 8057206 B3 FUNNEL 1
21 MDC270B1104 HLEE (DCx27-#11) NEDDLE DCX27#11-4EA 1
22 8047504 7 LOWER KNIFE 1
23 8057404 HEK CHAIN 1
24 8057503 SEEHW () S-SHAPED MFTAL FITTING, SMALL 1
25 8057602 PEEH (XK) S-SHAPED MFTAL FITTING, LARGE 1

_33_





